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1.0 Client Identification: 
 
1.1 Report Issued To: CIW Enterprises, Inc. 

 24 Elmwood Avenue 
 Crestwood Industrial Park 
 Mountain Top, Pennsylvania  18707 

1.2 Contact Person: Trevor Errington 
 

2.0 Laboratory Identification: 
 
2.1 Test Laboratory: Architectural Testing, Inc. 

 130 Derry Court 
 York, Pennsylvania  17406-8405 

2.2 Laboratory Phone Number: 717-764-7700 
 

3.0 Project Summary: 
 
3.1 Introduction:  Architectural Testing, Inc. was contracted by CIW Enterprises, Inc. 

to conduct TAS 201, TAS 202, and TAS 203 testing on their Thermiser, Roll-Up 
Garage Door in accordance with Florida Building Code for High Velocity Hurricane 
Zone and Miami-Dade County requirements.  The eight specimen(s) tested met the 
performance requirements set forth in the protocols.  The results are summarized 
in Table 1. 

Table 1:  Summary of Test Results 
Specimen # Test Protocol Design Pressure 

1 and 2 TAS 202 +65.0 / -65.0 psf 

3 through 8 TAS 201 / 203  
(Large Missile) +65.0 / -65.0 psf 

 
3.2 Product Type:  Roll-Up Garage Door 

3.3 Series/Model:  Thermiser 

3.4 Miami-Dade County Notification No.:  ATI 13008 

3.5 Test Dates:  10/25/2013 - 11/07/2013 

3.6 Test Record Retention End Date:  November 7, 2023 

3.7 Test Location:  Architectural Testing, Inc. test facility in York, Pennsylvania. 

3.8 Test Specimen Source:  The test specimen(s) were provided by the client. 
Representative samples of the test specimen(s) will be retained by Architectural 
Testing for a minimum of ten years from the test completion date. 
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3.0 Project Summary:  (Continued) 
 
3.9 Drawing Reference:  The test specimen drawings have been reviewed by 

Architectural Testing and are representative of the test specimen(s) reported 
herein.  Test specimen construction was verified by Architectural Testing per the 
drawings located in Appendix E.  Any deviations are documented herein and on the 
drawings. 

3.10 List of Official Observers: 

Name Company 
  
Trevor Errington CIW Enterprises, Inc. 
Chris Rebarchak CIW Enterprises, Inc. 
Jeremy R. Bender Architectural Testing, Inc. 
Ken R. Stough Architectural Testing, Inc. 
Michael D. Stremmel, P.E. Architectural Testing, Inc. 
Aaron M. Shultz Architectural Testing, Inc. 

 
4.0 Test Protocol(s): 

 
TAS 201-94, Impact Test Procedures 
 
TAS 202-94, Criteria for Testing Impact & Non Impact Resistant Building Envelope 
Components Using Uniform Static Air Pressure 
 
TAS 203-94, Criteria for Testing Products Subject to Cyclic Wind Pressure Loading 
 

5.0 Test Specimen Description: 
 

5.1 Product Sizes:  Table 2 provides product sizes for the overall test specimen(s) and 
operable components. 

 
Table 2:  Overall Specimen and Operable Component Sizes 

Overall Area:  123.3 ft2 Width (in.) Height (in.) 
Overall size 148 120 
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5.0 Test Specimen Description:  (Continued) 
 

5.2 Test Chamber Description: 
 

5.2.1 Test Chamber #1:  The steel chamber was constructed with a 3000 psi 
concrete jamb and a 1/4" thick steel jamb.  Both jambs were welded and 
braced to the base steel test chamber and sealed with sealant to prevent 
extraneous leakage. 
 

5.2.2 Test Chamber #2:  The steel chamber was constructed with a CMU jamb 
consisting of a double CMU unit and a 1/4" thick steel jamb.  Only the CMU 
cell closest to the opening was filled with grout.  Both jambs were welded 
and braced to the base steel test chamber and sealed with sealant to prevent 
extraneous leakage. 

 
5.3 Garage Door Description:  The garage door utilized a 12' 5" wide distance 

between guides and a 10' 0" tall door opening height.  Test Specimens #1, #3, #4, 
and #6 were installed using an interior mounting condition.  Test Specimens #2, 
#5, #7, and #8 were installed using an exterior mounting condition.   

The door curtain was constructed of nominal 1" thick, 3" high foam-filled 
interlocking steel slats.  For Specimens #1, #3, #6 and #8, the slats were 
constructed of 0.0296" thick steel on the mounting side and 0.0220" thick steel on 
the opposite side with a polyurethane insulation core.  Endlock/Wind-locks were 
located on each end of alternating slats and were secured with two 1/4" rivets per 
end.  For Specimens #2, #4, #5 and #7, the slats were constructed of 0.0405" thick 
steel on the mounting side and 0.0220" thick steel on the opposite side with a 
polyurethane insulation core.  Endlock/Wind-locks and wind-locks were located at 
each end of alternating slats and were secured with three 1/4" rivets per end.  The 
doors were secured to the jambs of the chamber with either a Box Guide track, 
(Reference Drawing #GA0576) or a Zee Guide track, (Reference Drawing 
#GA0575).  All guides utilized a 4" by 3-1/2" by 1/4" wall mounting angle.  The 
wall mounting angle was secured to the guide track with 1/2"-13 x 1-1/2" long 
bolts and nuts, spaced 18" on center.   

The hood was constructed of 0.022" thick steel and was tested to qualify interior 
and exterior configurations.  The doors were tested for air pressure resistance per 
TAS 202 in the closed position with the slide locks disengaged. 

 
5.4 Installation Methods: 

 
5.4.1 Steel Jamb Installation (Weld):  The Box Guide track was secured to the 

steel jamb of the chamber with 1/4" fillet welds in the mounting slots.  The 
welds were spaced 18" on center. 
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5.0 Test Specimen Description:  (Continued) 
 

5.4 Installation Methods:  (Continued) 
 

5.4.2 Steel Jamb Installation (Bolt):  The Box Guide track was secured to the 
steel jamb of the chamber with 1/2"-13 Hex bolts with washers tapped into 
the steel jamb.  The bolts were spaced 18" on center. 
 

5.4.3 Concrete Jamb Installation (Anchor A):  The Zee Guide track was secured 
to the concrete jamb with 1/2" x 4-1/2" Hilti Kwik Bolt 3 anchors.  The 
anchors were spaced 16" on center. 
 

5.4.4 Concrete Jamb Installation (Anchor B):  The Zee Guide track was secured 
to the concrete jamb with 1/2" x 5-1/2" Simpson Wedge-All anchors.  The 
anchors were spaced 16" on center. 
 

5.4.5 Double CMU Jamb Installation (Anchor A):  The Zee Guide track was 
secured to the concrete jamb with 1/2" x 4-1/2" Hilti Kwik Bolt 3 anchors.  
The anchors were spaced 8" on center.   
 

5.4.6 Double CMU Jamb Installation (Anchor B):  The Zee Guide track was 
secured to the concrete jamb with 1/2" x 5-1/2" Simpson Wedge-All 
anchors.  The anchors were spaced 8" on center. 

 
5.5 Test Specimen Construction Summary:  Table 3 provides of summary of the 

installation details utilized for each test specimen. 
 

Table 3:  Overall Specimen and Installation Details 

Specimen Mounting 
Orientation 

Left Jamb Right Jamb 
Material Anchor Type Material Anchor Type 

#1 Interior Concrete Anchor A 1/4" Steel Weld 
#2 Exterior Concrete Anchor B 1/4" Steel Bolt 
#3 Exterior Concrete Anchor B 1/4" Steel Bolt 
#4 Interior Concrete Anchor A 1/4" Steel Weld 
#5 Exterior Concrete Anchor B 1/4" Steel Bolt 
#6 Interior Double CMU Anchor A 1/4" Steel  Weld 
#7 Exterior Double CMU Anchor B 1/4" Steel  Bolt 
#8 Exterior Concrete Anchor A 1/4" Steel Bolt 
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6.0 Test Results: The temperature during TAS 202 testing was 75°F.  Results are 
tabulated as follows: 

 
6.1 Protocol TAS 202-94, Static Air Pressure 

 
Table 4 provides the results for positive and negative uniform static load test. 
 
Table 4:  Test Specimen #1 TAS 202, Preload and Design Load Test Results 

Load 
(psf) 

Indicator 
Location 

Deflection 
(in.) 

Permanent 
Set (in.) Percent Recovery 

Measured Measured Measured Allowed 
+48.87 

50% of Test 
Pressure 

1 9.01 0.41 95% 95% 

+65.16 
Design 

Pressure 
1 12.56 1.17 91% N/A 

+97.74 
Test 

Pressure 
1 10.64 1.16 89% 80% 

-48.87 
50% of Test 

Pressure 
1 7.89 0.34 96% 95% 

-65.16 
Design 

Pressure 
1 10.53 0.97 91% N/A 

-97.74 
Test 

Pressure 
1 11.56 1.34 88% 80% 

 
Table 5 provides the results for the forced entry resistance test. 
 

Table 5:  Test Specimen #1 TAS 202, Forced Entry Test Results 
Title of Test Results Allowed 

Forced Entry Resistance 
in accordance with 300 lb upward pull Pass No Entry 

 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 

 

     
                                                                     

 

 

              

 

  
 

www.archtest.com 

 



Test Report No.:  D2662.01-109-18 
Report Date:  02/07/2014 

Page 6 of 17 

 
 

6.0 Test Results:  (Continued) 
 

6.1 Protocol TAS 202-94, Static Air Pressure (Continued) 
 

Table 6 provides the results for positive and negative uniform static load test. 
 

Table 6:  Test Specimen #2 TAS 202, Preload and Design Load Test Results 

Load 
(psf) 

Indicator 
Location 

Deflection 
(in.) 

Permanent 
Set (in.) Percent Recovery 

Measured Measured Measured Allowed 
+48.87 

50% of Test 
Pressure 

1 5.92 0.30 95% 95% 

+65.16 
Design 

Pressure 
1 8.18 0.59 93% N/A 

+97.74 
Test 

Pressure 
1 11.58 1.54 87% 80% 

-48.87 
50% of Test 

Pressure 
1 5.79 0.28 96% 95% 

-65.16 
Design 

Pressure 
1 7.81 0.50 94% N/A 

-97.74 
Test 

Pressure 
1 9.08 0.76 92% 80% 

 
Table 7 provides the results for the forced entry resistance test. 

 
Table 7:  Test Specimen #2 TAS 202, Forced Entry Test Results 

Title of Test Results Allowed 
Forced Entry Resistance 

in accordance with 300 lb upward pull Pass No Entry 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 

 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 

 
Conclusion:  Architectural Testing observed no signs of failure in any area of the test 
specimen during the TAS 202 testing; as such, the test specimen satisfies the 
requirements of TAS 202. 
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6.0 Test Results: The temperature during TAS 201 testing was 75°F.  Results are 
tabulated as follows: 

 
6.2 Protocol TAS 201-94, Large Impact Procedures 

 
Tables 8 through 13 provide the results for the large missile impact test. 
 

Table 8:  Test Specimen #3 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.2 93-7/8 49.0 
2 9.2 93-7/8 48.9 

 
Table 9:  Test Specimen #4 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.2 93-7/8 79.8 
2 9.2 93-7/8 79.5 

 
Table 10:  Test Specimen #5 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.2 93-7/8 80.0 
2 9.2 93-7/8 79.8 
3 9.2 93-7/8 79.5 

 
Note:  See Architectural Testing Sketch #2 for impact locations. 
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6.0 Test Results: (Continued)  
 

6.2 Protocol TAS 201-94, Large Impact Procedures (Continued) 
 

Table 11:  Test Specimen #6 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.2 93-7/8 48.8 
2 9.2 93-7/8 49.0 

 
Table 12:  Test Specimen #7 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.17 99-3/8 80.0 
2 9.17 99-3/8 80.3 
3 9.17 99-3/8 79.4 

 
Table 13:  Test Specimen #8 TAS 201, Large Missile Impact Test Results 

Impact 
# 

Missile 
Weight 
(lbs.) 

Missile 
Length 

(in.) 

Missile 
Velocity 
(ft./sec.) 

1 9.2 93-7/8 49.6 
2 9.2 93-7/8 49.6 
3 9.2 93-7/8 49.9 

 
Note:  See Architectural Testing Sketch #3 for impact locations. 
 
Conclusion:  The large missiles impacted each intended target and Architectural 
Testing carefully inspected each impact location.  Architectural Testing observed no 
signs of penetration, rupture, or opening after the large missile impact test; as such, 
each test specimen satisfies the large missile requirements of TAS 201. 
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6.0 Test Results: The temperature during TAS 203 testing was 75°F.  Results are 
tabulated as follows: 

 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading 

 
Tables 14 through 31 provide the results for the positive and negative cyclic load 
test. 
 

Table 14:  Test Specimen #3 TAS 203, Cyclic Test Spectrum and Average Cycle Time 
Design 

Pressure +65.0 / -65.0 psf 
Stage 

1 2 3 
Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 

Average Cycle Time (sec.) 3.00 2.90 ---- 
Number of Cycles 600 70 1 

 4 5 6 
Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 

Average Cycle Time (sec.) 3.00 3.00 ---- 
Number of Cycles 600 70 1 

 
Table 15:  Test Specimen #3 TAS 203, Positive Cyclic Load Test Results 

Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 12.98 1.58 
 

Table 16:  Test Specimen #3 TAS 203, Negative Cyclic Load test results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 10.61 1.24 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
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6.0 Test Results:  (Continued) 
 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading:  (Continued) 
 
Table 17:  Test Specimen #4 TAS 203, Cyclic Test Spectrum and Average Cycle Time 

Design 
Pressure +65.0 / -65.0 psf 

Stage 
1 2 3 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 4 5 6 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 

Table 18:  Test Specimen #4 TAS 203, Positive Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 10.28 1.19 
 

Table 19:  Test Specimen #4 TAS 203, Negative Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 11.83 1.31 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
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6.0 Test Results:  (Continued) 
 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading:  (Continued) 
 
Table 20:  Test Specimen #5 TAS 203, Cyclic Test Spectrum and Average Cycle Time 

Design 
Pressure +65.0 / -65.0 psf 

Stage 
1 2 3 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 4 5 6 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 

Table 21:  Test Specimen #5 TAS 203, Positive Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 11.60 1.51 
 

Table 22:  Test Specimen #5 TAS 203, Negative Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 10.98 1.38 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
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6.0 Test Results:  (Continued) 
 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading:  (Continued) 
 
Table 23:  Test Specimen #6 TAS 203, Cyclic Test Spectrum and Average Cycle Time 

Design 
Pressure +65.0 / -65.0 psf 

Stage 
1 2 3 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 4.80 4.60 ---- 

Number of Cycles 600 70 1 
 4 5 6 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 4.80 5.00 ---- 

Number of Cycles 600 70 1 
 

Table 24:  Test Specimen #6 TAS 203, Positive Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 9.28 0.33 
 

Table 25:  Test Specimen #6 TAS 203, Negative Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 11.74 1.06 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
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6.0 Test Results:  (Continued) 
 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading:  (Continued) 
 
Table 26:  Test Specimen #7 TAS 203, Cyclic Test Spectrum and Average Cycle Time 

Design 
Pressure +65.0 / -65.0 psf 

Stage 
1 2 3 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.60 4.40 ---- 

Number of Cycles 600 70 1 
 4 5 6 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 4.80 5.00 ---- 

Number of Cycles 600 70 1 
 

Table 27:  Test Specimen #7 TAS 203, Positive Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 11.34 0.24 
 

Table 28:  Test Specimen #7 TAS 203, Negative Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 9.50 0.62 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
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6.0 Test Results:  (Continued) 
 
6.3 Protocol TAS 203-94, Cyclic Wind Pressure Loading:  (Continued) 
 
Table 29:  Test Specimen #8 TAS 203, Cyclic Test Spectrum and Average Cycle Time 

Design 
Pressure +65.0 / -65.0 psf 

Stage 
1 2 3 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 4 5 6 

Pressure Range (psf) 0.0 – 32.5 0.0 – 39.0 0.0 – 84.5 
Average Cycle Time (sec.) 3.00 3.00 ---- 

Number of Cycles 600 70 1 
 

Table 30:  Test Specimen #8 TAS 203, Positive Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 13.34 1.84 
 

Table 31:  Test Specimen #8 TAS 203, Negative Cyclic Load Test Results 
Indicator 
Location 

Maximum 
Deflection 

Permanent Set 
(in.) 

1 10.20 0.78 
 
Note:  See Architectural Testing Sketch #1 for indicator locations.  Deflection/permanent 
set reported is the overall deflection between three points (longest unsupported span) 
which accounts for support movement. 
 
Observations:  The door was fully operable upon completion of testing and showed no 
signs of anchorage failure. 
 
Conclusion:  Architectural Testing observed no signs of failure in any area of the test 
specimens during the cyclic load test; as such, the test specimens satisfy the cyclic load 
requirements of TAS 203. 
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6.0 Test Results:  (Continued) 
 
6.4 ASTM E 8, Tensile Test Results 
 
Test Method:  The test specimens were evaluated in accordance with ASTM E 8-08, 
Standard Test Methods for Tensile Testing of Metallic Materials.  The test specimens 
were machined and sized in compliance with section 6.0 of the standard.  The 
specimens were tested using a Satec 50UD Universal Machine with a cross head speed 
of 0.2 in/min 
 
Test Results:  The test results for the tensile testing of the garage door slats are 
provided in Appendix B and summarized in Table 32 below. 

 
Table 32:  ASTM E 8 Tensile Test Results 

Specimen 
Yield 

Strength 
(psi) 

Tensile 
Load 
(lbf) 

Tensile 
Strength 

(psi) 

Elongation 
(%) 

Area 
Reduction 

(%) 
1 45,230 1164 57,478 31.6 27.0 
2 44,789 1158 56,722 30.8 25.0 
3 44,986 1161 56,918 33.2 27.0 
4 44,818 1158 56,787 30.0 24.0 
5 45,117 1160 57,000 28.9 25.0 
6 45,077 1159 57,103 30.7 29.0 

Average 45,003 1,160 57,001 30.9 26.2 
 

The average Modulus of Elasticity for the tested specimens was 28.99 x 106 psi. 
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7.0 Test Equipment: 
 

Cannon:  Constructed from steel piping utilizing compressed air to propel the missile 

Missile:  2x4 Southern Pine 

Timing Device:  Electronic beam type 

Cycling Mechanism:  Computer controlled centrifugal blower with electronic pressure 
measuring device 

Deflection Measuring Device:  Linear transducers 
 

8.0 Laboratory Compliance Statements:  The following are provided as required by the 
protocols for the testing reported herein. 
 
Upon completion of testing, specimens tested for TAS 201-94 met the requirements of 
Section 1626 of the Florida Building Code, Building. 
 
Upon completion of testing, specimens tested for TAS 202-94 met the requirements of 
Section 1620 of the Florida Building Code, Building. 
 
Upon completion of testing, specimens tested for TAS 203-94 met the requirements of 
Section 1625 of the Florida Building Code, Building. 
 

Tape and film were used to seal against air leakage during structural testing.  In our 
opinion, the tape and film did not influence the results of the test. 
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Architectural Testing will service this report for the entire test record retention period. 
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This report does not constitute certification of this product nor an opinion or endorsement 
by this laboratory.  It is the exclusive property of the client so named herein and relates 
only to the specimen(s) tested.  This report may not be reproduced, except in full, without 
the written approval of Architectural Testing, Inc. 
 
For ARCHITECTURAL TESTING, Inc. 
 
 
 
 
___________________________________________ ________________________________________________ 
Aaron M. Shultz Michael D. Stremmel, P.E. 
Technician Senior Project Engineer 
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Photo No. 1 

12' 4" x 10' Roll-Up Garage Door 
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